
Navajo-Gallup Water Supply Project 

8.0 NAVA JO-GALLUP PROJECT STRUCTURAL ALTERNATIVES 

The principal objective of this technical memorandum is to describe Project configurations that may 
meet the Project's purpose and need, and that are acceptable to the participants. The configurations 
presented in this technical memorandum are the product of more than 40 years of progressively 
refined analysis. The location of the point of diversion has critical hydrologic implications for the 
endangered species in the San Juan River which have yet to be fully evaluated. Therefore, this 
technical memorandum presents two distinct configurations: 

The first alternative is the San Juan River Alternative. This alternative would divert water 
[...]
wells with depths of 1,500 feet in the Menefee or Point Lookout Sandstone aquifer 
and a yield of 20 gpm. Water quality in both the Point Lookout and the Morrison 
would be good (specific conductance less than 1,000 pS/cm; Stone and others, 
1983). Meeting the conjunctive groundwater demand will cost $9.0 million. 

Consideration was given to meeting the entire subarea demand with groundwater. 
Meeting the entire demand will cost of $1 17 million. However, it is unlikely that this 
groundwater could supply more than 10 percent of the total demand. These costs are 
shown in Table 8.8. 

8.3.10 NAPI Subarea 

NAPI has plans to develop agricultural processing projects with a total treated water demand 
of 7,274 acre-feet. The BIA has recently consulted with the USFWS on a french fry 
processing venture that will require NAPI to deplete 400 acre-feet per year. NAPI is 
developing a two million gallon per day water treatment plant to provide potable water for 
the potato processing venture. Both Project alternatives include 300 acre-feet of depletion, 
in addition to the 400 acre-feet, for food processing opportunities such as vegetable canning. 
With the NIIP Alternative NAPI will be served from the water treatment plant at the 
proposed Moncisco Reservoir. With the San Juan River Alternative NAPI will be served 
from a tap at the junction of the pipeline with Highway 64. No groundwater component is 
proposed. With either alternative, the cost of water treatment capacity has been included in 
the cost estimates. 

8.3.11 Window Rock Subarea 

The Widow Rock Subarea includes the chapters of Fort Defiance and Saint Michaels. The 
projected municipal demand for this Subarea in the year 2040 is 7,179 acre-feet, of which 
767 acre-feet will be groundwater. Two options have been considered for serving these 
demands including: with either alternative, a lateral from the main line, and groundwater 
development. 

The NIIP or San Juan River Project Alternative with a lateral from the main line and 
the preferred conjunctive groundwater development 

With either the NlIP or the San Juan River Alternatives, a lateral from the main line 
near Yah-ta-hey connects to the existing NTUA system serving the Window Rock 
Subarea. The estimated cost of this lateral is $25.6 million. The NTUA system will 
require additional programmatic upgrades to convey this water. This later will also 



Navajo-Gallup Water Supply Project 

have capacity to serve the Rock Springs Subarea. A schematic of thls lateral is 
shown at Figures 8.1 and 8.2. 

Groundwater development near Ganado 

The Navajo Nation has considered developing a well field in the Coconino Aquifer 
near Ganado 30 miles away to augment the Window Rock water supplies. However, 
the static water level is approximately 200 feet below the surface. From Ganado the 
water would have to be lifted another 1,400 feet to cross the 7,800 foot pass between 
Ganado and Window Rock. Based on reconnaissance level estimates, the 26-mile 
Ganado-Window Rock pipeline would cost approximately $50 million. Importing 
this water from the Ganado Area to the Window Rock area would strain the limited 
water supply for the NTUA regional system in Ganado which is Projected to exceed 
its sustainable supply over the next &year planning horizon. The Ganado-Window 
Rock Project does not meet the purpose and need of the Navajo-Gallup Water Supply 
Project. 

Groundwater development in the Window Rock Area 

An extended regional system could be developed to meet the combined conjunctive 
groundwater demands of Fort Defiance and St. Michaels. To meet the conjunctive 
groundwater of the regional system would require six wells with depths of 750 feet 
in the Gallup, Dakota or Momson formations with a yield of 60 gpm and a cost of 
$4.5 million, and six wells with depths of 750 feet in the C-aquifer with a yield of 50 
gpm and a cost of $1.8 million. Water quality in both would be good (specific 
conductance less than 1,000 pS/cm; Stone and others, 1983). Meeting the 
conjunctive groundwater demand will cost $6.3 million. 

Consideration was given to meeting the entire subarea demand with groundwater. 
Meeting the entire demand will cost of $59 million. However, it is unlikely that this 
groundwater could supply more than 10 percent of the total demand. These costs are 
shown in Table 8.8. 

8.3.12 Thoreau-Smith Lake Subarea 

The Thoreau-Smith Lake Subarea includes the chapters of Baca/Haystack, Casarnera Lake, 
Smith Lake and Thoreau. This subarea is in the planning region, but it is not within the 
proposed Project service area. The projected municipal demand for the Thoreau Subarea by 
the year 2040 is 2,196 acre-feet. These chapters are primarily located in the Rio San Jose 
watershed which is tributary to the Rio Grande. Presently, a significant portion of the water 



Navajo-Gallup Water Supply Project 

withdrawn by NTUA in this area is conveyed to the Navajo Chapters of Pinedale, Iyanbito, 
and Church Rock. With the Project, the Thoreau Subarea will benefit because these exports 
wilI be greatly reduced. This subarea is also well positioned to take advantage of 
groundwater in the Mount TayIor Area. The preferred alternative for this subarea is 
additional groundwater development. 



Navajo-Gallup Water Supply Project 

8.4 Power transmission lines, SCADA systems, and cathodic protection 

Power lines must be built to furnish the electric power to run the motors and controls of the pumping 
plants. Electrical connections at existing facilities of the NTUA, Continental Divide Electric 
Cooperative (CDEC) and Jemez Mountain Electric Cooperative (JMEC) would be required. Power 
lines of the Navajo Indian Lrrigation Project and the City of Farmington may also be an option to 
provide power. The power lines would be constructed on wood pole structures with overhead 
conductors. The closest existing 115,69, or 34.5 kV power line in the vicinity of each pumping 
plant would be tapped to provide the power to the large horsepower motors. The small horsepower 
motor of the HuerfanoMageezi lift pumping plant could be served from a 13.8 Kv power line. 
Connecting to the larger Kv power lines will require more expensive transformers. The locations 
and voltages of the transmission lines will be determined after final pumping plant locations are 
determined. Reclamation's Farmington Construction Office estimated that the power transmission 
system will cost $3,000,000. This cost could be incorporated into the annual power costs. 

A project with over 200 miles of pipelines and tying into over 30 public water systems will need a 
Supervisory Control and Data Acquisition (SCADA) system to control and monitor the pumping 
stations, storage and regulating tanks, and the drstribution points. The Master control station will 
cost $318,000,10 remote stations will cost $232,000 and the installed cable will cost $1.79 per foot 
(Reclamation, 2000). The total estimated cost for the SCADA system is $1.2 million. Cathodic 
protection based on stations 1,000 feet apart will cost $0.58 per foot (Reclamation, 2000). The 
estimated cost of the cathodic protection system is $900,000. 

8.5 Water treatment 

Reclamation evaluated water treatment options for this Project. Surface water for public drinking 
systems requires compliance with the Environmental Protection Agency's Surface Water Treatment 
Rule (SWTR). This rule is part of the National Primary Drinking WaterRegulations for public water 
systems using surface water sources or groundwater under the direct influence of surface water. 
Each Project alternative was evaluated separately. 

NlIP water is characterized by low sulfate concentrations, low total dissolved solids (TDS) 
concentrations and turbidities less than 100 NTU. Table 8.9 lists potential treatment systems and 
estimated construction cost for treating NIIP water. Figures 8.7, 8.8 and 8.9 provide preliminary 
site layouts for a 30 million gallon per day treatment system. 



Navajo-Gallup Water Supply Project 

Table 8.10 lists treatment alternatives and estimated construction costs for treating water from the 
San Juan River. To meet the SWTR requirements using these systems, the diversion of water 
should occur upstream from the Hogback Diversion. Due to high turbidities in the San Juan River 
during the spring runoff and summer rain storms, a settling pond will be required to decrease the 
turbidity of the San Juan River water to 500 NTU. Water in the San Juan River upstream from the 
Hogback Diversion is characterized by sulfate concentrations of less than 200 mg/L and TDS 
concentrations less than 300 mg/L. To assist in the removal of turbidity in the settling pond, a 
polymer injection system is required at the pumping plant intake. Figures 8.9 and 8.10 provide 
preliminary site layouts for a 30 MGD treatment system for each alternative. 

Table 8.9 
Treatment Alternatives for the Nava.jo Indian Irrigation Project Water 

Table 8.10 
Treatment alternatives and costs for treatment of San Juan River Water 

Alternative 

Microfiltration 
(CMF-S) 

Conventional 

Diatomaceous 
Earth 

Note: Construction cost is only for treatment system and building. The estimate does not include intake structure, lined 
evaporation ponds or treated water conveyance system. 

Generated Waste Streams 

Backwash water conveyed to evaporation 
ponds. 

Chemical sludge, dried and transported to 
landfill. 
Filter backwash water conveyed to 
evaporation ponds 

Spent DE material to Landfill 

at or upstream of the Hogback Diversion 

Estimated Construction Cost 
per MGD Capacity 

$1,030,000 to $1,240,000 

$900,000 to $1,000,000 

$770,000 to $973,000 

Estimated Construction Cost 
per MGD Capacity 

$1,030,000 to $1,240,000 

$900,000 to $1,000,000 

Alternative 

Pre-settling followed by 
Microfiltration ( CMF-S) 

Pre-settling followed by 
Conventional Treatment 

Note: Construction cost for treatment system and building only. Estimates do not include river intake, sediment channe 
settling pond or treated water conveyance system. 

Generated Waste Streams 

Backwash water routed back to 
settling pond. 

Chemical sludge dried and 
transported to landfill. 
Filter backwash water routed 
back to settling pond. 









Navajo-Gallup Water Supply Project 

8.5.1 Conventional Water Treatment Systems 

Most water treatment plants use conventional treatment systems. Conventional systems use 
aluminum sulfate (alum) or ferric chloride, and a polymer to coagulate and flocculate 
inorganics and organics. This process is followed by gravity setthng and filtration. 
Conventional treatment systems generate large quantities of sludge that is typically 
dewatered in drying beds and disposed in domestic landfills. To reduce the footprint of the 
conventional treatment systems, solid contact clarifiers and filters are used. Figures 8.10 and 
8.1 1 provide a site layouts of conventional treatment system for NIP and San Juan River 
water. The treatment systems shown are similar to the 30 million gallon per day plant that 
is presently in operation in Green River Wyoming. Estimated costs in Table 8.11 are 
prorated from the Green River facility. Annual operation and maintenance costs are also 
provided in Table 8.11. Operation and maintenance costs include: (1) seven operators (four 
operators, two maintenance personnel and one supervisor) per day working seven days a 
week; (2) chlorine for disinfection; (3) alum for flocculation; and (4) the annualized cost for 
replacing the filter media every ten years and the pumps every five years. The annualized 
costs are based on a plant life of 50 years and an interest rate of eight percent. The estimated 
construction cost is between $34 and $38 million. 



To 
Oistribut ion 

Addition o/ 
Polymer os- 

Required 

0ff;ces & Chlorine 

; (opprox. 132' x 102 ;) System- 

rreoled Wo 1 er 
Service Pumps 

Bol/led Cleorwell 

I (below gmde) 

Note: Treatment System similar to 
U.S. Filter Memcor CMF-S 
Microfiltration Modules. - Sellling Chonnsl - 

I 
Inlake 

Slruclure 

- SAN JUAN RIVER - 

Figure 4 - 30 MGD Microfiltration Treatment System on San Juan River 



Addil ion of 
Polymer os 

Required 

Filter Bockwosh 
lo Sellling Pond 

Loborofow I Room 

To 
Ois fribufion 

Treated Woter 
ice Pumps 

Bollled Cleonvell 
(below amde) 

I Areo for Sludge 
Drying Beds 

I 
I I 
L-----,---J 

- Sellling Chonnel - Note: Treaunent System similar to Infilco 
Degremont Inc. Superpulsaror 
Clarifier and Greenleaf Filter 
Control System. 

- SAN JUAN RIVER - I I 

Figure 5 - 30 MGD Conventional Treatment Plant on San Juan River 



Navajo-Gallup Water Supply Project 

8.5.2 Microfiltration Treatment Systems 

Microfiltration treatment systems use a relative new technology that does not require 
chemicals to coagulate suspended solids to meet the drinking water requirements. This 
process physically separates the suspended particles larger than 0.2 microns from the water. 
These particles include Giardia which are 5 to 15 microns in size, Cryptosporidium which 
are 4 to 6 microns in size, and the majority of organic molecules. The continuous 
Microfiltration System (CMF-S) is a bundle membrane system which can filter water with 
high and variable turbidities by drawing untreated water through tubular hollow fiber 
membranes. Designed for large scale systems, the pre-engineered modules are submerged 
into open top concrete or steel tanks. The 30 million gallon per day, US Filters CMF-S 
Memcor System, as shown in figures 8.7 and 8.10, provides six Microfiltration cells located 
in steel tanks. Each cell has a five million gallon per day capacity and contains 576 
membrane modules which are continually monitored for proper operation. Large scale CMF- 
S treatment systems have not been in operation as long as conventional systems. These 
systems have had great success in meeting the drinking water requirements. Construction 
cost data are from US Filter and are prorated for the proposed plants. The annual operation 
and maintenance estimates are provided in Table 8.1 1. The operations and maintenance 
costs include: (1) seven operators (four operators, two maintenance personnel and one 
supervisor) per day working seven days a week; (2) chlorine for disinfection; and (3) the 
annualize cost for the replacement of the microfiltration modules and pumps every five years. 
The annualized costs are based on a plant life of 50 years and an interest rate of eight percent. 
The annualized costs used for replacing the microfiltration modules use current costs. Future 
replacement costs are expected to go down as microfiltration becomes more widely used. 
This option has been recommended by Reclamation. The estimated construction cost is 
between $39 and $47 million. 

8.5.3 Diatomaceous Earth Water Treatment Systems 

Diatomaceous Earth Water Treatment Systems have a precoat filter using diatomaceous earth 
(DE). These systems require no coagulants and operate effectively in low turbidity water 
sources. DE is a soft powdery material resembling chalk that contains the remains of single 
cell algae called diatoms. The system constantly monitors the turbidity of the filtered water. 
If the turbidity is greater than the determined set point, the system recycres the water until 
enough DE is added to meet the set point requirements. The spent media cake is air dried 
before being disposed as a soil amendment or to a domestic landfill. Although different 
types of DE filters are available, Figure 8.9 is the site plan for a 30 million gallons per day 
DE system using large diameter leaf filters manufactured by Aqua Care Systems. These large 
leaf filters are typically used in the chemical, steel and mining industry. Construction cost 
estimates in Table 8.11 are prorated from information from the Aqua Care Systems. Annual 
operation and maintenance estimates are provided in Table 8.1 1. Estimated operations and 
maintenance costs include: (1) seven operators, (four operators, two maintenance personnel 